

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 1 / 13

Applicant Wenzhou Youbeichen Toys Co.,Ltd
Address Luoxi Industrial Park, Qiaotou Town, Yongjia county, Wenzhou city, Zhejiang Province, China



The following submitted sample(s) was/were identified by/on behalf of the applicant as

Sample Name playpen for kids
Item No YBC-MYZH-011
Age Grading 0.5-8 years old
Manufacturer Wenzhou Youbeichen Toys Co.,Ltd
Country of origin China
Country of destination all over the world

Summary

Date Received Jan. 19, 2024
Test Period Jan. 19, 2024 to Jan. 30, 2024

Test Request	Conclusion
European Standard EN 71: Safety of Toys	
--EN 71-1:2014+A1:2018: Mechanical and physical properties	PASS
--EN 71-2:2020: Flammability	PASS
-- EN 71-3:2019+A1:2021: Migration of certain elements	PASS

For more information about the test, please refer to the following pages.

Compiled By Zhu Jun hui

Checked By Dong hui

Approved By Jiang He

Signed on behalf of
Shanghai Lelang Testing Technology Co., Ltd
Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.
Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)
Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 2 / 13

Sample Photo(s)

AL240100654



Lelangtek authenticated the photo on original report only

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability, Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 3 / 13

Summary of test results:

European Standard EN 71: Safety of Toys

1. Mechanical and physical properties test

Age grade applied in testing: For age 6 months and up

Test method: EN 71-1:2014+A1:2018 Safety of toys - Part 1: Mechanical and physical properties

Clause	Test Item	Result
4	General requirements	
4.1	Material cleanliness	PASS
4.2	Assembly	PASS
4.3	Flexible plastic sheeting	N/A
4.4	Toy bags	N/A
4.5	Glass	N/A
4.6	Expanding materials	N/A
4.7	Edges	PASS
4.8	Points and metallic wires	PASS
4.9	Protruding parts	PASS
4.10	Parts moving against each other	PASS
4.11	Mouth-actuated toys and other toys intended to be put in the mouth	N/A
4.12	Balloons	N/A
4.13	Cords of toy kites and other flying toys	N/A
4.14	Enclosures	N/A
4.15	Toys intended to bear the mass of a child	PASS
4.16	Heavy immobile toys	N/A
4.17	Projectiles toys	N/A
4.18	Aquatic toys and inflatable toys	N/A
4.19	Percussion caps specifically designed for use in toys and toys using percussion caps	N/A
4.20	Acoustics	PASS
4.21	Toys containing a non-electrical heat source	N/A
4.22	Small balls	N/A
4.23	Magnets	N/A
4.24	Yo-yo balls	N/A

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 4 / 13

Clause	Test Item	Result
4.25	Toys attached to food	N/A
4.26	Toy disguise costumes	N/A
4.27	Flying toys	N/A
5	Toys intended for children under 36 months	
5.1	General requirements	PASS
5.2	Soft-filled toys and soft-filled parts of a toy	N/A
5.3	Plastic sheeting	N/A
5.4	Cords, chains and electrical cables in toys	PASS
5.5	Liquid-filled toys	N/A
5.6	Speed limitation of electrically-driven ride-on toys	N/A
5.7	Glass and porcelain	N/A
5.8	Shape and size of certain toys	N/A
5.9	Toys comprising monofilament fibres	N/A
5.10	Small balls	N/A
5.11	Play figures	N/A
5.12	Hemispheric-shaped toys	N/A
5.13	Suction cups	N/A
5.14	Straps intended to be worn fully or partially around the neck	N/A
5.15	Sledges with cords for pulling	N/A
6	Packaging	N/A
7	Warnings, markings and instructions for use	
7.1	General	PASS
7.2	Toys not intended for children under 36 months	N/A
7.3	Latex balloons	N/A
7.4	Aquatic toys	N/A
7.5	Functional toys	N/A
7.6	Hazardous sharp functional edges and points	N/A
7.7	Projectile toys	N/A
7.8	Imitation protective masks and helmets	N/A
7.9	Toy kites	N/A

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability, Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 5 / 13

Clause	Test Item	Result
7.10	Roller skates, inline skates, skateboards and certain other ride-on toys	PASS
7.11	Toys intended to be strung across a cradle, cot, or perambulator	N/A
7.12	Liquid-filled teethingers	N/A
7.13	Percussion caps specifically designed for use in toys	N/A
7.14	Acoustics	N/A
7.15	Toy bicycles	N/A
7.16	Toys intended to bear the mass of a child	N/A
7.17	Toys comprising monofilament fibres	N/A
7.18	Toy scooters	N/A
7.19	Rocking horses and similar toys	N/A
7.20	Magnetic/electrical experimental sets	N/A
7.21	Toys with electrical cables exceeding 300 mm in length	N/A
7.22	Toys with cords or chains intended for children of 18 months and over but under 36 months	N/A
7.23	Toys intended to be attached to a cradle, cot or perambulator	N/A
7.24	Sledges with cords for pulling	N/A
7.25	Flying toys	N/A
7.26	Improvised projectiles	N/A

Note:

(1) N/A= Not Applicable.

(2) According to the Toy Safety Directive 2009/48/EC requirement, additional information should be provided. These information lists as below also appears as a note within the EN 71-1:2014+A1:2018 and not the requirements of this European standard.

-Marking

The manufacturer's and importer's name, registered trade name or registered trade mark, the address and the CE-marking shall be indicated on the toy or, where that is not possible, on its packaging or in a document accompany the toy. In addition, manufacturers shall ensure that their toys bear a type, batch, serial or model number or other element allowing their identification, or where the size or nature of the toy does not allow it, that the required information is provided on the packaging or in a document accompanying the toy.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 6 / 13

2. Flammability Test

Test method: EN 71-2:2020 Safety of toys - Part 2: Flammability

Clause	Requirement	Result
4.1	General requirements	PASS
4.2	Toys to be worn on the head	
4.2.2	Beards, moustaches, wigs, etc., made from hair, pile or material with similar features, which protrude 50 mm or more from the surface of the toy	N/A
4.2.3	Beards, moustaches, wigs, etc., made from hair, pile or material with similar features, which protrude less than 50 mm from the surface of the toy	N/A
4.2.4	Full or partial moulded head masks	N/A
4.2.5	Flowing elements of toys to be worn on the head	N/A
4.3	Toy disguise costumes and toys intended to be worn by a child in play	N/A
4.4	Toys intended to be entered by a child	N/A
4.5	Soft-filled toys	N/A

Note: N/A= Not Applicable.

3. Migration of certain elements test

Test method: EN 71-3:2019+A1:2021 Safety of toys - Part 3: Migration of certain elements

Instrument: ICP-MS, IC-ICP-MS, GC-MS

No.	Test Item	Result(mg/kg)									
		1	2	3	4	5	6	7	8	9	10
		Category III									
1	Aluminum (Al)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
2	Antimony (Sb)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
3	Arsenic (As)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
4	Barium (Ba)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
5	Boron (B)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
6	Cadmium (Cd)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
7	Chromium (III) * ¹	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
8	Chromium (VI) * ¹	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
9	Cobalt (Co)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 7 / 13

No.	Test Item	Result(mg/kg)									
		1	2	3	4	5	6	7	8	9	10
		Category III									
10	Copper (Cu)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
11	Lead (Pb)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
12	Manganese (Mn)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
13	Mercury (Hg)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
14	Nickel (Ni)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
15	Selenium (Se)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
16	Strontium (Sr)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
17	Tin (Sn)* ²	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
18	Organic tin* ²	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
19	Zinc (Zn)	ND	ND	ND	ND	ND	ND	ND	ND	ND	ND
--	Conclusion	PASS	PASS	PASS	PASS	PASS	PASS	PASS	PASS	PASS	PASS

Note:

(1) Toy material categories:

Category I

Compressed paint tablets, materials intended to leave a trace or similar materials in solid form appearing as such in the toy (e.g. the cores of colouring pencils, chalk, crayons); Pliable modelling materials, including modelling clays and plaster;

Category II

Liquid paints, including finger paints, varnishes, lacquers, liquid ink in pens and similar materials in liquid form appearing as such in the toy (e.g. slimes, bubble solution); Glue sticks;

Category III

Coatings of paints, varnishes, lacquers, printing inks, polymers, foams and similar coatings; Polymeric and similar materials, including laminates, whether textile reinforced or not, but excluding other textiles; Paper and paper board; Textiles, whether natural or synthetic; Glass, ceramic, metallic materials; Wood, fibre board, hard board, bone, leather and other solid materials.

No.	Test Item	Category I		Category II		Category III	
		DL	Limit	DL	Limit	DL	Limit
1	Aluminum (Al)	50	2250	50	560	50	28130
2	Antimony (Sb)	2	45	2	11.3	5	560
3	Arsenic (As)	0.1	3.8	0.1	0.9	5	47
4	Barium (Ba)	50	1500	50	375	50	18750

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 8 / 13

No.	Test Item	Category I		Category II		Category III	
		DL	Limit	DL	Limit	DL	Limit
5	Boron (B)	50	1200	50	300	50	15000
6	Cadmium (Cd)	0.2	1.3	0.2	0.3	1	17
7	Chromium (III)	--	37.5	--	9.4	--	460
8	Chromium (VI)	0.005	0.02	0.001	0.005	0.005	0.053
9	Cobalt (Co)	0.2	10.5	0.2	2.6	5	130
10	Copper (Cu)	50	622.5	50	156	50	7700
11	Lead (Pb)	0.2	2	0.2	0.5	5	23
12	Manganese (Mn)	50	1200	50	300	50	15000
13	Mercury (Hg)	0.6	7.5	0.6	1.9	5	94
14	Nickel (Ni)	5	75	5	18.8	5	930
15	Selenium (Se)	5	37.5	5	9.4	5	460
16	Strontium (Sr)	50	4500	50	1125	50	56000
17	Tin (Sn)	0.05	15000	0.05	3750	2	180000
18	Organic tin	0.05	0.9	0.05	0.2	5	12
19	Zinc (Zn)	50	3750	50	938	50	46000
--	Unit	mg/kg					

- (2) For category III toys (Scraped off) it is not always possible to obtain 100 mg of toy material. If less than 10 mg of toy material can be obtained, it is not required to analyse. From such a small amount of toy material the exposure to certain elements is considered to be negligible. If 10 mg to 100 mg of toy material is available, than the test shall be performed as if it were 100 mg of material. The migration is calculated as though 100 mg of the test portion had been used. This compensates for the low exposure to certain elements by migration from such low amounts of toy material.
- (3) *1 = The hexavalent chromium will be determined by IC-ICP-MS, if total chromium exceed the limit of hexavalent chromium or trivalent chromium. The trivalent chromium will be calculated as total chromium subtract hexavalent chromium.
- (4) *2 = According to EN 71-3:2019+A1:2021, the tin is screened by ICP-OES firstly, and then determined by ICP-MS. The data of organic tin will be determined by GC-MS and shown as tributyltin(TBT), if total tin exceed certain level of organic tin's limit. It should be noted that there are other organic tin may exist in the material as following: Methyl tin (MeT); Dimethyl tin(DMT); Butyl tin (BuT); Dibutyl tin (DBT); Tributyl tin (TBT); Tetrabutyl tin (TeBT); n-Octyl tin (MOT); Di-n-octyl tin (DOT); Di-n-propyl tin (DProT); Diphenyl tin (DPHT); Triphenyl tin (TPHT).
- (5) mg/kg=ppm=parts per million;
- (6) DL=Detection limit;
- (7) ND=Not detected, the test results are below the detection limit.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)
Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 9 / 13

Test sample/component description

- 1 White plastic fence
- 2 Ginger plastic fence
- 3 Yellow plastic leaf
- 4 Blue plastic carrot
- 5 Pink plastic pentagram
- 6 Clear plastic roller ball
- 7 Orange rubber duck bill
- 8 Mustard yellow plastic slide
- 9 White plastic drawer
- 10 Deep yellow plastic drawer

***** End of Report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability, Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)
Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT






Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 10 / 13

ANNEX

Remark: The client declares that the above tested material will be used in below styles.

Description			
Item No.	Product Code	Description	Product Picture
1	YBC-YZfZ-023	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
2	YBC-MYZH-021	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
3	YBC-MYZH-020	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
4	YBC-TZZH-022	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
5	YBC-TZZH-017	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)






Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 11 / 13

Description			
Item No.	Product Code	Description	Product Picture
6	YBC-TZZH-015	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
7	YBC-QEZH-023	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
8	YBC-QEZH-013	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
9	YBC-QEZH-011	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
10	YBC-XYZH-023	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)





Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 12 / 13

Description			
Item No.	Product Code	Description	Product Picture
11	YBC-XYZH-014	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
12	YBC-CBWL030	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
13	YBC-XXZH018	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
14	YBC-QEFZ-023	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
15	YBC-MYDW-010	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)






Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL24010065401EN

Approved date: Jan. 30, 2024

Page 13 / 13

Description			
Item No.	Product Code	Description	Product Picture
16	YBC-XXWL006	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
17	YBC-QEDW-013	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
18	YBC-XYDW-017	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
19	YBC-TZDW-010	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	
20	YBC-XXWL008	Kids indoor playpen,HDPE environmentally friendly material,recreation equipment toys for baby and toddler	

The above style products were not tested in current report, since these product were not submitted to our lab. All pictures in annex were from by applicant's guarantee letter, Shanghai Lelangtek testing technology Co., Ltd.will not be liable for or bear responsibility for any errors caused by applicant provided inaccurate or invalid information.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)
Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

DECLARATION

- (1) *The information of applicant and sample information as listed on the first page of this test report were all provided by the client. The client shall be responsible for the representativeness of sample and authenticity of materials, for which our company shall bear no responsibilities.*
- (2) *The test data of this test report is only responsible for the tested sample. In principle, the report issued by our company will not judge the test results, unless the customer has special requirements, our company will not bear any economic and legal responsibilities for the direct or indirect impact.*
- (3) *The client shall assume the risks in production, storage, drawing and transferring of sample, and our company shall not assume the risk of incorrect inspection result incurred by these activities.*
- (4) *The judgment method of determining the conformity in this test report is according to the measured value without considering the risk caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the risk caused by this judgment method, and our company shall not bear related responsibilities.*
- (5) *If there is any dissent to the test data by the client, please submit the written application for reexamination to the company within fifteen working days from the issue date of the report.. To the test items which cannot be retested, the client may have to give up the dissent right.*
- (6) *The client to return the sample shall notify our company in writing in dealing with entrusting of inspection, and shall retrieve the remaining inspection sample within 30 days after receiving the test report, unless otherwise agreed upon. If the client fails to notify us of returning the sample in writing, our company is entitled to dispose of the remaining inspection sample as per our company's sample disposition stipulations 1 month after issuing the inspection report. If the sample's quality does not allow reserving, our company may immediately dispose of it after issuing the inspection report.*
- (7) *Lelangtek guarantees the objectivity and fairness of test, and carries out confidentiality obligations on business secrets such as business information, technical documents and so on.*
- (8) *This test report is invalid without the signature of the approver, special inspection stamp and paging seal of our organization, and Data erasure invalid.*
- (9) *This test report cannot be copied in any way without the written permission of our company. The test report which is approved to be copied is only effective after duplicated in full text and stamped by our company.*
- (10) *Reports of Findings are issued on the basis of information. documents and samples provided by, or on behalf of, Client and solely for the benefit of Client who is responsible for acting as it sees fit on the basis of such Reports of Findings. Neither the Company nor any of its officers, employees, agents or subcontracts shall be labile to Client nor any third party for any actions taken or not taken on the basis of such Reports of Findings nor for any incorrect results arising from unclear ,erroneous, incomplete, misleading or false information provided to the Company.*
- (11) *The Company shall not be labile for any delayed, partial or total nonperformance of the services arising directly or indirectly from any event outside the Company's control, including but not limited to failure by the Client to comply with any of its obligations.*
- (12) *In the event of any claim of loss, damage or other reason, the compensation of the Company shall not exceed three times of the subject service charge of the subject sample in any case for loss, damage or claim of any kind.*
- (13) *In case of any discrepancy between the English and Chinese versions of the Terms of Service, the Chinese version shall prevail.*